NC553 CYLINDER BED COMPOUND
WALKING FOOT

PARTS BOOK NC553

NC Carpet Binding and Equipment Corp
858 Summer Ave. “Newark, NJ 07104
Phone: 973-481-3500 Fax: 973-481-0839
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FAGE PLATE, ARM TOP COVER




R, EiR

FACE PLATE, ARM TOP COVER
T
No.|BB@ES ||| L|2|E% E DESCRIPTION
PARTS NO. | %[ %) 8| 8| aTy
1 15035 k| k| k| x| 1 |Eék Face plate
2 (15036 kx| k| 1 (EARERE Hinge
3 15039 | x| x| 8 |42l Screw 1/8X44 L=3.5
4 115038 | kx| x| 1 |FERTL Rubber plug
5 |15037 x| x|[*| 1 |EHRIEAR Plate spring
6 [13556 % |*[x| 1 [LE#K Arm top cover
7 115007 | k| x[*x| 7 |20 Screw 9/64X40 L=10
8 |11007 *[®fxf*] 1 HERER Oil level indicator
9 (15004 * k| k| k| 1 | ER—bsSyF Gasket
10 |36708 k| k| x| x| 1 |KFEH/NA— Thread take—up cover
11 |6031-02 k| x[*x| 1 |42 Screw 11/64X40 L=9
12 [15057 w| k1 |HAHERS VL Oil regulating dial
13 |8009 x| x|%]| 1 (420 Screw
14 |15061 w ok x| k| 1 [#GmERTE Oil regulating pin
15 (15058 AR B 3 A Oil regulating stud
16 15059 *| kx| x| 1 |fAHERATLY Oil regulating stud spring
17 [10551 *| k| x| x| 1 |[RFEHD Thread take—up lever oil guard
18 110650 | x[*]| %] 1 |42 Screw 3.4X36 L=6
19 |15086 *| k| x| x| 1 [HIAEHRIEHR Oil controf spring
20 18040 | *|x|*x] 1 [H2C Screw 9/64X40 L=8
21 111142 k| k| k|*k]| 1 |Tuirp— Washer
22 111004 *| x| x| x| 1 [;HEAEHEEY Oil regulator
23 (10597 *[*]x|[*] 1 [RC Screw 1/8X40 L=3.3
24 115034C *| k| x|*%| 1 |E=—)LFa—T @ Oil tube and Oil wick complete
25 (13709 | -1--] 1 |tk Throat plate
26 113710 ¥ x| -[-] 2 [AL Screw 11/64X32 L=10
27 [13707 *[ - x| -] 1 |ZLIK Slide plate
28 (13705 *|*|*x|*x| 1 [ELERERGE) Guide plate (right)
29 (13704 *| x| x| %] 1 |ELRERE) Guide plate (left)
30 |13023 x| x|%| 4 [fal Screw 3.4X36 L=8
31 13073 *| % | x| *| 2 [FITE Pin
32 (13744 k| x| --] 1 [FLAT= Bed cylinder cap
33 |13745 *| %] -1-1 2 [RU Screw 13/64X32 L=105
34 |13738 kx| == 1 [FLAT=A4)L Bed cylinder cap metal
35 (10630 *| k| —|- 1 |l Screw 1/8X40 L=5
36 (13706 kx|~ -] 1 [E)F—=hi— Cylinder cover
37 [30046 (k| x| x| 1 |F—REIEHRLE Screw M4X0.7 L=4
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THREAD TAKE-UP LEVER, ARM SHAFT
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R, L#h
THREAD TAKE-UP LEVER, ARM SHAFT

—I7
No. |B@&ES ||| 4|2 E% E DESCRIPTION
PARTS NO. | B| 5[ S| B QTy
1 |15013 [ -[*]-] 1 |X®EY Thread take—up lever hinge stud
2 |10524 | *| x| *| 1 |1kl Screw 6.75X24 L=6.5
3 (11042 k| %] x| 1 |REEBS Oil wick
4 118003 [ -x]-] 1 |X®E Thread take—up lever
5 |15026 ¥ - x| -] 1 |XFEE Thread take—up lever driving stud
6 (10728 * * 1 | REaEms Oil wick
7 10528 - x| -1 1 |#HEHI5H Needle bar connecting link
8 (10523 *| - x| | 1 |&#HEIFHIEY Needle bar connecting link stud
9 (19417 * x| *|x] 1 [lLEHRAL Position screw 1/4X28 L=6.5
10 [19418 *| x| x| *| 1 |lE&Hial Screw 1/4X28 L=45
11 |10726 ¥ [*[*[*| 1 |[$EIFTIELHEG Oil wick
12 19414 *| x| x| x| 1 |9ZV9F—3avhi Needle bar crank
13 [19415-A x| x| x| x| 1 |ALIEDHRLEA) Position screw 1/4X28 L=21.4
14 |19416 x| x|x|x] 1 |[HLLHRRUEB) Screw 1/4X28 L=14
15 |10563 * | kx| *| 1 |EEEIARIL TV P— Washer
16 (10506 | x| x| *| 1 | LEhihig Screw 7.85X20 L=6
17 |13557 * | k| x| x| 1 | k& Arm shaft
18 [10724 k[ x %] 1 | EERH il wick
19 |18006 * x| x| %] 1 |EEAFTASIL Arm shaft bushing (front)
20 10725 x| k| *|*| 4 |ZTIL+ Oil felt
21 |13387 * | k| *k| * 1 | LEhpREARIL Arm shaft bushing (middle)
22 110571 *|x|%[*| 2 [IEHfal Screw 6.75X24 L=20
23 |13074 k[ k| k| x| 1 | EERPYLTHS—RX Arm shaft ball bearing adapter
24 |13361 *|*| x| x| 1 | LEHRTPYHTHS— Arm shaft ball bearing adapter sleeve
25 123637 x| x| x|*x]| 2 |RL Screw 1/4x28 L=7.5
26 10567 *| k| *x|%| 1 |LERPYLY Arm shaft ball bearing
27 (10568 * x| x| x| 1 |BELYST Ball bearing retaining ring
28 (10569 k| k| *x|x| 1 | ERJIT—1— Arm shaft connecting belt pulley (upper)
29 [10571-G k| k| x[*]| 1 [#30 Screw 6.75X24 L=20
30 [10524-G x| x|x|*x| 1 |42 Screw 6.79X24 1=6.5
31 (10570 * | k| %[ * 1 |42l Screw 6.75X24 L=145
32 [18470 kx| *k|[x| 1 |T—1)— Machine pulley
33 |10576 *| k| *[*| 1 [BL Screw 15/64X28 =21
34 (10579 k| k| k| * 1 |8l Screw 15/64X28 L=20
35 |10577 k| x| 1 [F—1)—LAL Screw 6.75X24 L=11
36 (13749 x| k| x| x| 1 |RLITRLE Arm shaft connecting belt
37 |13407 x| x| ] 1 |BARL Split bushing
38 19415 x| %] k| * I~ 1M Screw 1/4X28 L=20
39 |16706 k| k| x|*%| 1 |Fvk Nut 1/4X28
40 |10574 * k| x| x| 2 [TF—)—1os Belt puiley spring flange
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FOOT LIFTING LEVER, PRESSER BAR
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FOOT LIFTING LEVER, PRESSER BAR

.
No.[B@ES |_[3|L| 2| E% e DESCRIPTION
PARTS No. 8| 8| 3| 3| ary
1 |13056-A *| x| x| %[ 1 |8 Foot lifting lever
2 (10712 *| x| x| x| 1 |S1Es Screw 6.75X24
3 [13057 *| x| *|*%| 1 |B5 Lifting lever stop
4 113058 x| k| *| % 1 |l Screw 6.75X24 | =29
5 (13084 x| k| x| x| 2 |Fwk Nut 6.75X24
6 (13059 x| x| x| x| 1 |Bifh Spring
7 |10705 *| x| x| x| t [FREXIRIII Presser bar spring (flat)
8 [10706 x| x| %] x| 1 |2l Screw 6.75X24
9 11156 *| x| x| x| 1 [RixiZhFLHRC Screw 1/4X32
10 {10540 x[*[ %] x| 1 |BEE Presser bar
11 (10538 *| | %[ x| 1 |EIELAZIL Presser bar bushing (upper)
12 [10539-A *| k| x| x| 1 |FHEZETARIL Presser bar bushing (lower)
13 (10761 x| *| %] x| 2 |HAC Screw 6.75X24 L=11
14 18479 | x| x| x| 1 [{WziEfaE Presser bar lifting bracket
15 (19518 | k| x| x| 1 [dal Screw 11/64X40 L=14
16 |10546-A x| x| x| *x| 1 [IZEHEZTR Tension release slide
17 (10547 x| x| x| x| 1 |[WzEBEEZTIRIER Tension release spring
18 |10548-A x|k x| 1 |HWIHBASELLOE Lifting bracket guide block
19 (10519 k[ k| x| x| 1 (42l Screw 6.75X24 L=115
20 |15111 x| x| x| % 1 |[EFTEY Pin
21 110541 [ x| x| %[ 1 [HZEEAN Presser bar position guide bracket
22 (10662 | x| x| x| 1 |42l Screw 5/32X40 L=6.5
23 110543 k[ k| x| %] 1 |ERE Presser bar position guide
24 (10761 *| x| x| x| 1 [Hal Screw 6.75X24 =11
25 [13360 x| x| x| x| 1 [HzFAEYT Presser bar spring bracket
26 (13365 * | k| k| ok 1 1Rl Screw M4X0.7 L=9
27 |10796-S x| —|*]-] 1t |48z Lifting presser foot
28 (19470 * k| x| x| 1 [DqH—H—FK Finger guard
29 (10749 k| k] x| %k t Rl Screw 3.4X36 L=11
30 (10677 k| k| x| k| 1 |[Tyie— Washer
31 10659 | x| k| x| 1 R EFLAN— Presser bar lifter
32 (10660 FIEIEIES 1 WA EIFL/N—ERE Hinge screw 4.5X32 L=7.5
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HOOK, HOOK DRIVING SHAFT

.

No. |B@ES ||| L|2[EH e DESCRIPTION

PARTS NO.| 3| & |8 8| Ty
1 |15041 x| x| x| 1 |TRE> Bobbin
2 (13719 # k| x|x| 1 |H<(fH) Hook complete
3 |12105 *#|x]|x|x| 1 |HRAL Screw 3.4X36 L=27
4 (13711 #¥|x[-|-| t |RELY—XA—TF— Bobbin case opener
5 13712 | x| %|*| 1 |[FA—TF+—FEHR Lever fulcrum with stud
6 [13714 | x| x| %] 1 |/INAEY Slide block
7 [10650 *[x|x|*x| 1 |[fal Adjusting screw 3.4X36 L=6
8 |13716 ¥|x|-|1-1 1 |h<wxE& Hook saddle
9 13717 x| %|x| 2 |42C Screw 13/64X32 L=16.5
10 (13037 k| %% 2 |Tude— Washer
11 (13715 *|*| x| % 1 |ATLBEITTILE Oil felt
12 |13718 x| k| x| x| 1 |AhILEAZIL Hook saddle bushing
13 (11176 | k| x|[*x| 1 |42 Screw 7/32X32 L=5.5
14 |13734 k| x| x| 1 |HSEEVN Hook bevel gear
15 [13735-A k| k| x| k| 1 [Tyy— Washer
16 |13733 k| k| *|%| 1 |MHEIEECK) Hook driving bevel gear
17 |17019A ] %% 3 |42L Screw 1/4X40 L=15
18 (13746 *| k| x| x| 1 |TFHEIAZIL Hook driving shaft (front)
19 |10524 *| kx| x| 1 |fL Screw 6.75X24 L=6.5
20 [13362 | x| x|*x| 1 |D&HE Stop wheel
21 (23634 *|%|x[*x] 1 (2L Screw 1/4X28 L=6
22 (23637 *[*x]x|%| 1 |4l Screw 1/4X28 L=7.5
23 [13747 x| k| x| x| 1 [HLKREFS Lock stud
24 (15076 k| x|x| 1 |BIE Split pin
25 113047 *| k| x| x| 1 LRI TS Spring
26 (13748 *| k| x| x| 1 [BLKRAVLE Lock stud socket
27 120254 x| x| x| x| 1 |TaHh>— Hook driving shaft collar
28 (13085 | x|k x| 2 [#C Screw 13/64X32 =43
29 |13029 k| k| x| *| 1 |TFTEERARIL Hook driving shaft (rear)
30 110766 x| k| x|%| 1 |42 Screw 1/4X32 L=17
31 (13043 | x| ~|-| 1t |TH#h Hook driving shaft
32 [13424-01 | *|*| x| *| 1 |FRILLT—1— Arm shaft connecting pulley (lower)
33 (10574 * (k| x|x| 1 [T—U—1)J25 Belt pulley spring flange
34 |10611 *[k|*[x] 1 [FRIMT—Y— Safety clutch collar
35 110612 | k| x| x| 2 |42l Screw 1/4X32 L=10.5
36 10617 x[ k] x[*| 1 |[FAJRT=U—/IT Stop plate
37 |10618 ¥ k| *k|x| 1 |TFRJLRT—1)—sESE Ratchet connection link
38 [10620 | x| x| x| 1 [FRJLMT—Y—ZEL Split pin
39 |10616 k[ x[*x] 1 [FRULNT—)—8}2 Stop plate
40 |10613 k[ x| %] 1 |FRURT—)—#HEEY Lever hinge stud
41 110615 *|*x|*x[%| 1 [FRILT—U—iRILH Spring plate
42 110619 kx| kx| 1 | FRIMT—=)—RTYo T Spring
43 |10614 k| x| x[*x| 1 [EVUEFY Hinge pin
44 110581 x| x| *x|*]| 2 |RQAl Screw 7/32X32 L=7
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FEED BASE, FEED ROCK SHAFT




EYLE EYE

FEED BASE, FEED ROCK SHAFT

No. | Bl R &EE
PARTS NO.

B %
QTY

17061
13730
7041
13417
13416
18027
18028
8157
8158
10 |13728C
11 13408
12 |13729
13 (13728
14 13411
15 13413
16 |10566
17 |10722
18 (10723
19 11069
20 13412
21 18044
22 |271177
23 110806
24 113419
25 [15076
26 13395
27 13078
28 113396
29 13397
30 10726
31 |13721C
32 (13722
33 [13721
34 113723
35 110650
36 13708
37 110561
38 113751
39 1100724
40 |13136
41 13725
42 113031
43 |13085
44 13742
45 113741
46 (13743
47 13739
48 (13740
49 (13724
50 |0148-H
51 |113736
52 110532
53 (13029
54 (10766
55 |20254
56 113033
57 113080
58 |13012
59 |13076-01
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Feed reverse lever shaft
Stitch length dial

Screw 1/8X44 L=7
Feed adjusting pipe
Knurling tool
Reverse feed lever
Screw M5X0.8 L=5
Spring

Ball

Feed rod complete

Feed eccentric

Feed rod driving slide block
Feed rod

Feed rod guide block
Feed regulator

Screw 1/4X32 L=55
Oil felt

Hold-down spring

Oil felt

Oil felt

Screw 1/8X44 L=6
Screw M5X0.8 L=16
Feed reverse lever spring
Spring hook

Split pin

Feed rock bell crank
Screw 7/32X32 I=13
Screw M8X1.25

Nut M8X1.25

Oil wick

Feed base guide complete
Feed base

Feed base guide

Feed base adjusting plate
Screw 3.4X36 L=6
Feed dog

Screw 11/64X32 L=6.5
Stopper ring

Screw 11/64X40 L=6
Oil felt

Feed lifting cam

Screw 13/64X32 L=4.7
Screw 13/64X32 L=4.3
Guide roller

Guide roller pin

Screw 9/64X40 L=5
Guide roller pin bracket
Screw 9/64X40 L=7
Hinge pin

Qil felt

Feed rock shaft

Screw 5/32X40 L=9
Feed rock shaft bushing
Screw 1/4X32 L=7
Feed rock shaft collar
Screw 13/64X32 L=5
Oil felt

Stud screw 7/32X32 L=5
Nut 7/32X32
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NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT




St A, HH
NEEDLE BAR ROCK FRAME, LIFTING ROCK SHAFT

.
No. |H2ES | |3 7|3 E% R4 DESCRIPTION
PARTS NO. | & [8| 8|8 qry
1 |10772C BHEIEIEI ,tfiﬁﬁn-y!-f(%ﬁ) Lifting eccentric connection complete
2 110772 *| | x| x| 1 | EE&LOYR Lifting eccentric connection
3 110773 k(x| x| x| 1 [Z—F)LRTF7YLY Needle bearing
4 (19427 ¥ (x| *| x| | |HWZETHL Lifting eccentric
5 [19508 *[x| x| x| 2 |4l Screw 1/4X40 L=5.5
6 (11879 x| | k[ x| 1 |hBRIETHLAS— Lifting eccentric collar
7 (10573 | x| x| x| 2 |[HC Screw 7/32X32 L=11
8 (19419 *| x| x| x| 1 | ETFTHLBEFEEDLE Lifting eccentric connecting crank
9 |19420 x| *|*x|*%]| 1 [HaC Screw 1/4X28 L=16
10 {10775 || x| 1 | EESEOYFERL Screw 7/32X32 L=22
11 {10703 k| ok|k| | |Tylp— Washer
12 (10774 k| % | x| *| 1 | LE@ESEOVR/AALT Lifting eccentric-connection-collar
13 ]10776 * x| %| 1 | EELKLOVREFY~ Wing nut
14 119425 k| k| x| x| 1 |FEdEh Lifting rock shaft
15 |10514 k| k| k|| 2 |FEEHAZIL Lifting rock shaft bushing
16 |16709 x| % | x| x| 1 |#EEE AL Screw 1/4X28 L=9.5
17 (19516 * x|k x| 1 [FEEE ALV Nut 1/4X28
18 |10728 * | k| %k |k 1 s Oil wick
19 [10558C (k| x| x| 1 [KOEEYL Lifting bell crank complete
20 (10557 kx| x| 1 |<OFER(K) Lifting bell crank link
21 (10558 * | k| k| % 1 |Ko=E Lifting bell crank
22 110556 )| 1 [KOFEH UM Vibrating presser bar connecting link
23 118480 * | k| k| % 1 [#2L Screw 11/64X40 L=8
24 15118 ¥ x| x| x| 1 [{EAIEDHEE Vibrating presser bar slide block
25 [17610 kx| x| 1 |FhiRziE Vibrating presser bar
26 [19411-8 |- x|-| 1 [PHZ Vibrating presser foot
27 (17104 * x| x] 1 AL Screw 11/64X40 L=6
28 [10553-A x| k| k|x] 1 [RBZXTYLTE Vibrating presser bar extension
29 |10554 x[ k|| x| 1 [z ZTS)YT Vibrating presser bar extension spring
30 15060 ®|x[*| x| | |HLRL Screw 5/16X24 L=16
32 (15110-A | x| x| %| 1 |f#HELE Needle bar rock frame
33 116703 k| x| x| 1 |&FEE Needle bar
34 |11875 | k|| x| 1 [$HELEEY Pin
35 10525 * | k| k| * 1 Rl Screw 6.75X24 L=9
36 10726 kx| %) 1 S Oil wick
37 [19426 kx| x| 1 |GHEEE Needle bar connecting stud
38 [13365 * | k| k| % 1 |l Screw M4X0.7 L=9
39 (10726 A EIEIEI BRI fy Oil wick
40 [15031 k| k| k| *x 1 s Oil wick
41 115117 k| x| x| x| 1 [HERHiEHER Slide block plate
42 18100 *|*x|*x|*x| 2 L Screw 9/64X40 L=6.5
43 10560 k| k| k| % I 45— L Needle bar rock frame position bracket
44 (10561 * | k| k| % 1 |fl Screw 11/64X32 L=6.5
45 [11876C ® (k) xl*| 1 [FXEYUFEELREEEMS) Slide block complete
46 |11877 d | ook | ook |k 1 | EEYERE Slide block
47 |11876 * | k| k| k 1 | ERYEE L Slide block stud
48 110581 * | k| k| k 1 Rl Screw 7/32X32 L=7
49 110578 * kx| %[ 1 |EEYE Needle bar rock frame rock shaft
50 [13732 k| x| x| 1 |EEFCH Rock shaft crank with screw
51 (10519 * | k| k| ok 1 |4l Screw 6.75X24 =175
52 (13731 k| k| x| x| 1 EHE&OVR Rock shaft crank connection
53 |13134 k| k| % | *x 1 |INERRL Screw 6.75X24 [ =12
54 (10636 | k| x| % 1 R vk Nut 6.75X24
55 110728 k| kx| *]| 1 [ Oil wick
56 |[NO122 x| k| k| ok 1 |&F DPX17 #22 Needle DPX17 #22
57 (15089 k| x|k 1 |2HESRB Needle bar thread hook
58 [B140553 Ll I I I I A o A o ~ (A Screw 1/8X40 L=4.5

12
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THREAD TENSION
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RIFF
THREAD TENSION

-7
No.|B@ES ||| L[2|1EHK e DESCRIPTION
PARTS NO. | B | %[ B | 2| aTy

1 [15054 *[*|*x[*| 1 |FEHRE(LE) Thread guide (upper)

2 |10759-A *| kx| %] 1 |EHRECF) Thread guide (lower)

3 |10760 *[ x| x| %] 1 |@AARBHIILF Oil felt

4 110685 *[*|x|x]| 3 [dl Screw 3.4X36 L=6.5

5 |15062 | k| x|*| 1 |KHRi Thread retainer

6 [19421C-9 | *|*|*|*| 1 |FAFK Tension bracket

8 19513 | x| x|*x| 1 [A—LwvkFvhk Tension thumb nut

9 (28206 #| k| x| *| 1 |A—LybRbysi— Nut washer

10 |19533 *| - *|-] 1 [;GE&EXTI)YT O14 Tension spring

10 (19538 - *|-]*]| 1 |iB&ERXTILT D12 Tension spring

11 |119532 * k||| 1 [F—IO Thread releasing washer
12 19531 | % | x| | 2 [FAFM Tension disc

13 |10689 x| x| %] 1 |[gRBIEXTULY Thread controller spring
14 110694 *[*k[*|x] 1 |[ZFEMN Thread controller disc

15 |B118319 x| x|*| 1 |[ZEEMikHHL Screw 3/32X56 L=6

16 19512 x| x| x| 1 |RAFEE) Thread controller stud

17 (19534 *|*x|*|*| 1 |[A—LybFubk Tension thumb nut

20 |10957 | x| x| x| 1 [HRDIHEED(E) Thread release pin (short)
22 10678 *|x|x|x] 1 |RDBHHR Thread release plate

23 |19422 x| *| | 2 |RPEIOHWERL Screw 9/64X40 L=2.5
24 110720 *|x|*x|%]| 1 |RPBEHEL Thread release plate rod
25 |15055 *| x| x| %] 1 |4al Screw 11/64X32 L=9

27 110690 *|x|x|*%| 1 |AF)UT % Thread controller spring stop
28 (10650 k| x| x| 1 [HC Screw 3.4X36 L=6

29 |11006 *| x| *|*]| 1 |EiRE Arm top cover thread guide
30 [13076—02 k| x| x|x] 1 [Fwb NUT 7/32X32

32 |4221 [k x| x| 1 [EHSHEZ Oil wick retainer

33 115007 * k| *|x| 1 |40 Screw 9/64X40 L=10
34 [19421C-A | *|—-|*|-| 1 |SAFRGEE) 1.4 Tension bracket complete
34 |19421C -1 x| -|*| 1 |FAFHRGEE) P12 Tension bracket complete
35 |15038 k| k||| 1 | ERTLIE Rubber plug

14




NS —HHE (-8BLV, -8BLV-1)
BINDER MECHANISM (-8BLV, -8BLV-1)
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INA5 —H4E (-8BLV, 8BLV-1)
BINDER MECHANISM (-8BLV, -8BLV-1)

—ll
No. [B@ES |(_[3L[ZE% e DESCRIPTION
PARTS NO. 8| %[ 8| 8| ary
1 [34105C -*[-1*[ 1 |=Fd Thread take—up lever complete
2 |34105 MEIEIEIREES Thread take-up lever
3 (15026 - *|-]*| 1 |K&Fax Thread take—up lever driving stud
4 (15013 [ *|-1*| 1 |KEEY Thread take—up lever hinge stud
5 (10528 - *|-|*| 1 [#HEISY Needle bar connecting link
6 [10523 —|x|[-[x| 1 |[§t&H50E> Needle bar connecting link stud
7 (13249 -k —-%] 1 Wz Vibrating presser foot
8 |13773 —*|-]*| 1 |48z Lifting presser foot
9 (13775 - *|--| 1 |&tik Throat plate
10 |13776 - *|-1-1 t XY Feed dog
11 |13786 -|1*]-1-1 1 BEYLETHA Feed lifting cam
12 |13783 [ -]*| 1 |[EERGECH) Binder plate with screws
13 (11716 ~|*[ - *| 1 [FEEREEHL Hinge screw 5/16X24 L=10
14 111823 —|*]-|*| 1 [{EBE#mRT)Y Binder plate spring
15 (11717 | *[-] x| 1 [{BERTV— Washer
16 |13256 | *|-|*| 1 |[F—=TERA Tape guide
17 10561 | *|-|*| 1 [Hal Screw 11/64X32 L=6.5
18 |16287 | *]|=|*%] 1 |[Tuivy— Washer
19 113234 —|*|-|*| 2 [/Sq42F—2R(CFVE Knurled nut 3/16X32
20 |16287 [ *]-[*] 2 [Fyiv— Washer
21 13785 x| -]*]| 1 |[HEEHRZAIR Support plate
22 113780 x| -[*] 1 |{EThik Rocking shaft
23 (13779 || -1%]| 1 |[{EEEHAZIL Rocking shaft bushing
24 |13778 —[ =] -] *| 1 [EBEHS— Collar
25 16603 -l*x|[-[*| 1 [Hal Screw 9/64X40 L=19
26 (13782 —[*]-]*] 1 |BEBAEERL Hinge stud screw 11/64X40
27 (13781 | *]-[*] 1 [{EBAE Slide block
28 (13788 —[*]-[*]| 1 [{BEAERNy— Slide block stopper
29 (12392 ~[*]-[*| 1 EBHAEL RACFUR Knurled nut 11/64X40
30 11142 x| =*] 1 |Tyir— Washer
31 /31208 —|*|-|*]| 1 |RFY2HT Tuip— Spring washer
32 [13206 | *x| =% 1 |INAoHF—EYZEE Rocking shaft driving crank
33 |10545 -1 x| -|*| 1 &l Screw 11/64X32 L=14
34 (2067 -1 x| -|*| 1 |&RL Screw 11/64X40 L=6
35 (13208 | x| -|*| 2 [R=LDaqsorEy Ball joint pin
36 {13207 —[*] = *| 1 |[R=Tm1r Ball joint
37 (10725 -1 *]-1*%| 2 |Zz)Lk Oil felt
38 113209 -1 x| - |=* 1 |l Screw 11/64X32 L=6
39 (16287 x| x] 1 |Tyuir— Washer
40 [13784 &= x| 1 |[RNyRF{ix Bed side cover
41 |8111 —-|1*x|-|*x] 2 |RL Screw 1/8X44 L=1.8
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